‘ % ﬂﬁ?;llll.i' TRUGTION MANUAL
/Qmm HOIET

Sl




Bml: ;)

Sml::

Radio control equipment set

Stick type

8 AA Size batteries
for transmitter

4 AA Size batteries
forreceiver

Plug hearter

M =
Tools recommended

Long nose pliers

Side cutter

Modeling knife

V-

Hex wrench
2.5mm
[ 1 |©®
2mm
d
1.5mm
O

Thread lock

Screwdriver

P =T

. (=3

ﬁ

Rubber cement

Included items

Hex wrench with

Optional items

1.5mm E

2mm [

2.5mm [

3mm |

JN @/ % [ ] (O[]

Radio control equipment set

8 AA Size batteries
for transmitter

Steering servo

Battery pack

Tools recommended

Long nose pliers

Side cutter

Hex wrench
2.5mm
= @ Modeling knife
2mm / [¢) |
© <
1.5mm o Instant cement Thread lock

i

H

Screwdriver

Reamer

e ) <KD

MDDD

Included items

Hex wrench with J Wrench
1.5mm E /

2mm [

2.5mm

3mm |




PA8002
4.1x8x0.1mm x8
Washer

PA8006
6.2x13.9x0.15mm x4
Washer

PA8147
5.8x1.9mm x4
O-ring

PA0068
4x4mm x2
Set Screw

PA7058
3x10mm x8
F/H Screw

PA8146
2.5x13.8mm x4
Shaft

PA8139
8x16x5mm x4
Ball Bearing

PA8181
5x4mm x2
Set Screw

PA8171
3x15mm x4
B/H Screw

PA8139
8x16x5mm x4
Ball Bearing

Front / Rear Differential Assembly

n PA8002——

PAB006 —— ( ) )
PA8147 —— (<|_>)9

X

PA8004 —

4]

- O

— PA8146

@ —_ PA0068

PA8002 ——

x2 B GP & EP

4]

PA8006 —— ( Q|> )
PA8147 CJ;
D

— PA8003

PA8002

> | PA8148
5
\Z

PA8010

01

\u
Set Screw

PA0181
3x8mm x2
Set Screw

PA8074
4x21.5mm x2
Hinge Pin

PA8072
2.5x11.8mm x2
Shaft

PA8009
2.5x16.8mm x2
Shaft

PA8139
8x16x5mm x1
Ball Bearing

PA0053R
12x18x4mm x1
Ball Bearing

PA8173
3x25mm x1
B/H Screw

PA8175
4x18mm x2
B/H Screw

PA7098
M3 Nut x2

PA8180
4x8mm x1
Set Screw

PA8043
7.8mm x1
Steel Ball

Front Steering Knuckle and CVA Shaft Assembly GP & EP

PAB062
RIL 0 | PA8009
PAB072 — ) P
PA0053R AN PAG126
J ) ‘ PA8181
EC@ ) A |
4 USRI
e
\ PA8139
PA8074 —
(2]
PA8060 \
PA8074 1
\ y,

Front Suspension Arm Assembly

PA8092

PA8103

/ K ‘
l.’\i?\if'..> 7 A
PN

\ Vi S
& o5

PA8180 —&




PA8012 x2
Alum Collar

PA8171
3x15mm x3
B/H Screw

PA8168
3x20mm x2
Cap Screw

PA8034
4x47mm x2
B/H Screw

PA8140
6x10x3mm x4
Ball Bearing

PA0135
3x8mm x1
B/H Screw

PA8127
5.8mm x1
Steel Ball

PA0075
3x3mm x2
Set Screw

Front Shock Tower and Lower Arm Holder Assembly GP & EP

PA8012 PA8168
PA8171
PA8034 @ n &=
> " f \PA834O
/
\. J
Servo Saver Assembly 1
PA8140 ——
| PA8140
PA8100 ——
PA8127
N
PA8048 ——

PA8100 ——

PA8100
PA8048

/

PA8100

/
PA8100

PA8140

PA8100

PA8162
3x20mm x2
F/H Screw

PA8082
6.8mm x2
Steel Ball

PA8143
6.8mm x2
Steel Ball

PA0241
3x10mm x2
Cap Screw

PA8174
4x12mm x1
B/H Screw

PA8171
3x15mm x2
B/H Screw

PA8161
3x18mm x2
F/H Screw

PA7098
M3 Nut x2

Servo Saver Assembly 2

GP & EP

PA8171

Servo Saver Assembly 3

PA0241 PA8174
PA0241

PA8049

PA8291

.

Front Suspension Assembly




m Rear Suspension Arm/Rear Hub and Axle Assembly GP & EP

B i EIR/L]> < °
il x3mm x I
Set Screw Set Screw @.!!%
/
PA8180 PA8042
4x8mm x1
g)ﬁiﬂ;iZ Set Screw
Set Screw
. PA8169
[‘ PA7098 . ——— ) ~
\S) M3 Nut x2 C s
PA0142 b=, N
o 310mm x2 = / PATO98  PABOIH
B/H Screw / mf PA8043 PA8041 R0 / AN — N
7.8mm x2 O\ ) }}g =
v';-uugk I Ball Long PAg126 PAB130 AN @ @ ) ° PA8065
— ., o o
Phsies | I PA8139 - A D PA8139
Cap Screw 8x16x5mm x2 M S/
Ball Bearing o PA8180
; PA8009
@ ggg::A d 2@ 3 | PA8033 2.5x16.8mm x1
Steel Ball PAO14 2 7" Pt
& @ o —PA8179
\ PA8169
3x25mm x1
Cap Screw
m Front Bumper Assembly
PA8301
PA8171
3x15mm x2
B/H Screw
PA8034
4x47mm x2
g,ﬁgmﬁ X2 B/H Screw
B/H Screw
PA7058
3x10mm x2
F/H Screw
PA8034
PA8283-1
2.6x12mm x2
B/H Screw
PA8118
PA8040
\. \ y,
Rear Suspension Assembly GP & EP
PA8168
3x20mm x2
Cap Screw
PA8012 ! ;
Alum Collar x2 : '
: i
; : ; PA8012
. J ' Alum Collar x2
PA8168 i < PA8278 !
3x20mm x2 ' 3 '
Cap Screw ! /\ d H
5 0% : D) PA7098
- - % 1
PAB168 | PA8283-1 B ; [) @] FATuE
[27:%: 5 v 4 I I N =) o W S o TR I () DO ) N <
3x15mm x5 ‘§
B/H Screw 2 ' 6
l Y
N\ PA8012 ",
PA0102 PA8171 i
T 3x12mm x4 \(3 [ [ ,@(fg’/
B/H Screw PA8168 D \Q. .
PAB095-1 N4
® )4
PA8283-1
2.6x12mm x2
B/H Screw PA8038
. J L J




(it

i)

PA8168
3x20mm x2
Cap Screw

PA0075
3x3mm x2
Set Screw

PA8144
6.8mm x2
Steel Ball

PA0142
3x10mm x2
B/H Screw

PA8179
3x4mm x2
Set Screw

PA8172
3x18mm x2
B/H Screw

PA8174
4x12mm x2
B/H Screw

PA7098
M3 Nut x1

PA8164
4x10mm x6
F/H Screw

PA8165
4x16mm x10

F/H Screw

PA8116

PA8168

' I {%&g

| | =
5 = =
S— TR Syl

PA8033 7
(]

PA0142 PA8179
L g o )

Rear Body Post/Wing Mount and Chassis Brace Assembly\§ GP & EP

PA8172

F:\) ‘;7 =
Y

PA8165

\
= S
PA8165 PAB164 )

07

[l

il

i

AT

i

QA

A A
| T
0}

PA8181-1
5x5mm x2
Set Screw

PA0096
3x6mm x6
F/H Screw

PA8283
3x15mm x2
B/H Screw

PA0075
3x3mm x2
Set Screw

PA0142
3x10mm x4
B/H Screw

PA8286
3x14.5mm x4
Brake Screw

2-Speed Gear and Clutch/Shaft Assembly

PA8276 PA8283

@ l PA8139 Nﬁc\\
- @\@ﬁ
= <

— \
/ PAS269 o ZQ C\c%%
Sk |
S —

PA8281

4 a
/

PA0096

@_/

PA8290
2-SPEED SET

PA0096

N

PA8139

J@/

PA8181-1

| J> PA8276
[

2-Speed Gear Mount and Brake Mount/Post Assembly

PA8017-1 3
(p-/ia//\ ~
G
PA&lZSG
PA8056-1
PA801§

()
()

/
PA0142 /ﬂ)\|




21
|

PA8164
4x10mm x4
F/H Screw

PA0095
3x6mm x1
B/H Screw

PA0135
3x8mm x3
B/H Screw

PA0142
3x10mm x1
B/H Screw

PA0135
3x8mm x3
B/H Screw

PA0102
3x12mm x2
B/H Screw

PA7098
M3 Nylon Nut x2

PA8150
M3 Nut x2

2-Speed Gear Unit and Center Drive Shaft Assembly

PA8295

PA8295

Radio Tray and Battery Cover/Box Assembly

PAB09T & — PA7098

(3]

PA7098 — &)

PA8150

]
®

|
a2

PA8150

PA8107
o
°4

PA0102

09

TGN

B

H'\ﬂoiﬂo‘c

PA0135
3x8mm x1

B/H Screw

PA0102
3x12mm x8
B/H Screw

PA7058
3x10mm x1
F/H Screw

PA8160
3x17mm x1
F/H Screw

PA8170
3x10mm x3
B/H Tap Screw

PA7058
3x10mm x7
F/H Screw

PA0102
3x12mm x1
B/H Screw

PA7058
3x10mm x2
F/H Screw

PA8170-1
3x12mm x2
B/H Tap Screw

Servo Mount and Servo Horn Assembly

PA0135

| PA8028

PA8098

Fuel Tank Set onto Chassis Assembly

Pr—o_ soeenn.DABOST : Fuel Tank 150CC ... .

{oPAB141 W
i > PA0142

PA8051




30 Throttle Link Assembly

PA8166
3x8mm x1

Cap Screw

Engine Mount and Clutch Set Assembly

PA0075
i 3x3mm x2
Set Screw

PA8167
3x14mm x4
Cap Screw

PA8142

3.1x6x0.5mm

Washer PA8137
AN

7
spﬁ‘sg%zzs PA8275 9)\ PA8153
-1x8x0.25mm PA8310 \ |
Washer “\
PAB/@ ‘ PAOFOO ®© =\‘\\‘ @E% B : 122 4, Pag027
A\ PA8166 \ N —GL DA
7 PA7098 o PAS136 | It — :
u] @] M3 Nut x4 o § 00% v 22 ' 7
- ‘ | D
\_ J
PA0100 ‘
@ 5x10x4mm x2 =— PA8023
Ball Bearing : — L m Steering and Brake Link Assembly m
AN

PA0135
PA7098 ) —
) PA0135
0 3x8mm x2 o | @
B/H Screw e O PAS111 5 = PA0135
PA8032 I —
PA0075 %
PAB129 i B / @ ‘ §)
it XSmm xd PAB028 T PAgTN WY

PA8131

.‘ ‘ X\ 1
P\A8152 \ < <Y ,7‘

> o PA0075
29 m Q) Pasozs
Y N a7 ' )
PA8163 Air Filter and Holder Assembl
4x8mm x4 y
F/H Screw
[ /
— PA7058 PA8047
g \\\\W\\\‘M\W\\W\\\\“\‘“\ 3x10mm x1 Yz

PA8164 ° F/H Screw PABO4T
4x10mm x1 S PAB1T71 /
F/H Screw ¥ ¥ PA8128

PA8144 /

@ 6.8mm x1 IS PAB046

Steel Ball 4

PA0068
T 4x4mm x2 o /- @

Set Screw

PA8171 PA8098 )

3x15mm x1

B/H Screw PAS1 {1 6/

- o)
g PA8164 =

1 12



. [HONETE ELECTRIC ASSEMBLY

©) m PAB0TS ® Center Differential Set and Motor Mount Assembly EP
g Shield —
PAB079
= @ — PA8083
PA8002 E’
@ Z’A88073 . ~ 3\./1 xr81x0.1mm x4
X8mm X - ‘ asher
O-Ring PA8272 é — PA8081 | PA8002 i i A0102
PAB005 — (5>
S PA8080 PA8005 ‘
PAS073 = 6.1x139x03mmx2|  PABI47T (O
@ 4.05x7.98x1.2mm x4 No Bubbles Washer ‘
Washer
y PA8004 — PAG146
PA8144 PAB2T4 5‘3'?3‘811 ?37 2 %y, '
.o0X1.9mm X
@ 6.8mm x4 B O-ring | (3 @ — PA0068
Ball @
= SEMCORN ~
PA8073 PA0068 L ]
= T 4x4mm x1 PA8146 PA8139
S Set Screw ?y
PAS007 — o 3
- PA0102
PA8272@ '|'WW 3x12mm x4 PAB007
\. J B/H Screw

——PA0142

m Front / Rear Shock Absorber Assembly GP & EP
PA8146
G . 3 B [ 2.5x13.8mm x2
/ e ¥ Shaft

PA8168

| o
3x20mm x4 & ) % >
) ¢ ‘ 7 PA8139
Cap Screw ’ > ’ S pE 8x16x5mm x2
D ; o ( [ Ball Bearing

PA8317

‘ PA7163

A | |
PA8317

PA0142
3x10mm x4
B/H Screw

2, PA8305

PA7163
3x12mm x4
Cap Screw

PA8168

.

Body and Tires/Wheels Assembly
i
) wa. -

PA0142
N{\ 3x10mm x4
B/H Screw

i xamm

Set Screw

PA8012
Alum Collar x2

[

i

PA8164
4x10mm x5
F/H Screw

PA8126-1

@/




m Receiver Box and Steering Servo Mount Assembly EP

1) W /&wﬁzﬂiﬁET NITRO STANDARD PARTS LIST

i sy 2 (PA8001 | PA8011 ) (_ PA8026 PA8040 )| [ PA8048 | PA8072 )
I_ 3H10mm 4pes - i % 2,5x11,gm Pin
——— PA0102 2pes 2p5
"|‘||(‘WW I 3x12mm x4 o) 2pcs
B/H Screw 2pcs 4pcs > 2pcs
ors PA8012 PA8027 PA8052 | PA8073
2 ® %C@ [D \ £ 4 ﬁ
s PA8003 | PA8016 PA8028 PA8017-1 | PA8074
D iy T o N T
F/H Screw zsmﬁ o 2 ‘§§ NS ) l %
2pcs 2pcs - ‘ 2% 2pcs e 4pcs apcs s 4 3x8mn;pssst Screw
PA8004 | PA8018 PA8031 PA8043 PA8055 | PA8079

5.8x1.9x2mm O-ring
22x0.9x1mm O-ring
&
4x4mm Set Screw

PA8005 PA8019

@
o) %

PA8044

PA8080

PA8111 —

Aty
S o & |
6.1x13.9x0.3 @
Washer 2pcs

PAS006 | PA8020 PA8045 PAS061 PA3081
! -

3x3mm Set Screw
)
6.1x13.9x0.15 %

Washer 2pcs

4x18mm Screw 4pes

4pcs

2pcs 4pcs 4pcs 4pcs

PA8007 PA8021 PA8034 PA8056-1

g 2.5x13.8mm Pin

2pcs 4x47mm Screw

PA8082

)

2pcs

PA8065 PA8083

@

2pcs

PA8009 PA8023 PA8340 PA8047 PA8051 PA8084

& o 8
4pcs i;ﬁmm Q% .
© N =

r. , g % ) ‘v ! i
PA8319 flo~o V'.‘I-I\.—. I e o e 2pes =% fyei Tank 150cC e
» ?{WX : e - e - 1 == PA8010 PA8025 PA8038 PA8049 PA8066 PA8270

4x73mm Pin 6pcs

3pcs 4pcs 3x50mm - 2pcs ﬁcs B 2pcs

\. J \. J/ \. J/

2pcs

PA8320 : 100A ESC. PA8008 PA8022 PA8035-1

\ ~ PA8322 : 150A ESC. (OPTIONAL)
% [s=]
SXAerSCEst Screw @ i fpes

S ;!A;!A@muu '

I
%

2pcs 2pcs 5pcs  3xl4mm
2pcs P P P 4pcs

SEAN=

15 16



/&wﬁ/iﬁﬂw NITRO STANDARD PARTS LIST /&wﬁﬁiﬁET NITRO OPTIONAL PARTS LIST

( PA8095-1 | [ PA8111 PA ] [_PA8295 PA8131 | [ PA8141 PA7098 | [ PA8200 PA8225 | ( PA8249 )

8 | kil — L
N - % — )
Maxd3mm \ % G \IHI) E o, !

CNCALUM

@C)@

PA8272 PAST12_ PA8296 PA8132 PA8275 PA8151 PA8201 PA8265
] Q Spring Washer CNCALUM
MzSNut & 4 . ] Q)
i ﬂ % I < @ii@ @ © == :
3.1x7x0.25Washer 2pcs 2pcs 2pcs 2pcs 10pcs 4pcs ©

2pc: 2pc:

PA8115

ﬁ chs 2®cs
PA8274 | PA81 PA8116

®
2pcs 2pcs
.

2pcs 3x3mm Set Screw
2pcs

PA8273

3

4pcs

PA8297 PA8135 PA8142 | PA00S3R PA8205

3x6x0.5mm

6pcs

5x8x0.25mm @
L] Bpcs

4x4mm Set Screw

]

Fuel Tank 125CC

PA8266

12x18x4mm  2pcs 2pcs

PA8136 PA8308 PA8152 PA8206

PA8137 PA8143 PA8153 PA8311 PA8235

17/217 . CNCALUM
@)
=
\-’
pcs

6.8mm

S ©

5x4mm Set Screw  2.5x16.8mm Pin
2pcs 2pcs 2pcs

3x3mm Set Screw

2 3x3mm Set Screw
pes 2pcs

PA8101 PA8118 PA82;5
ﬂ PH oY~

PA8102 PA8119 PA8287

(A
% g mj
AN % J &

2 RR 0.25°

PA8237

CNCALUM

6pcs

PA8138 PA8144

m S

2

PA8103 PA8121 PA8127 PA8301 PA8146 PA8310 PA8239
% /‘ _ 18/22T s CNC ALUM
%‘ b" i@ 2.5x13‘i£;r:sm Pin ‘ ": :

M5x33mm

TurnBuckle 2pcs 10PCS

4pcs

PA8126 PA8128 PA8139 PA8147 PA

Re: Graphite
m —
g1 i ° <
U \ 5.8x1.9mm O-ring & 2)
So6mm 8x16x5mm 10pes e /
TurnBuckle 2pcs 2pcs 2pcs oo
PA8129 PA0100 PA8148 PA8220

PA8092 PA8107 PA8126-1

[IUI o 22x0.9mm O-ring

Graphite

3pcs 5x10x4mm 5pcs N
2pcs

: ‘
@

PA8277 PA8293 PA8130 PA8140 PA8150 PA8224 PA8159

Graphite
S Nut j <
& N =)
o cwo _ o
—
- O © </ -
N s 5 &/ NS
J - N
1 M3 10pcs —
6x10x3mm  4pcs 3pcs 3pcs
\. . J/ \. J \. J \. /

17 18



/&WEUZZFE ELECTRIC STANDARD PARTS LIST AHONEE

([ PA8001 [PA8016|PA8018| (PA8045/PA8049| PA8073 | [ PA8271 [PA8101/PA8102) [ PA8126 PA8298 | PA8200 PA8224 PA8330 PA8323

[ 3x10mm 4pcs = @) 7 L H creente 2000KV MOTOR
PA8002 PA8029 PA8048 PA8074 PA8272 |PA8103|PA8104 PA8126-1 PA83 PA8324

@ 48T

6.1x13.9x0.15Washer|
cs

2pcs % 2p

@ 2pcs4.1x8x§3\/asher i S
PA8003 PA8032 PA8079| PA8080 PA8273 PA8108 PA8277 | PA8301|PA8139 PA8202 PA8228

& * X O
oo T2 N

2pcs < 4 4pcs 4pcs 4pcs
PA8004 PA8033 PA8316/ PA8314| PA8081 PA8274 PA8305 PA8111

00 PA8201 PA8225

Graphite
[]
s
cs

4p

| ©
S

— S
o M2.5Nut / N
l ' 2pcs ﬂ % %

3x8mm Set Screw 3.1x7x0.25Washer
2pcs

100AESC. 2000KV MOTOR|

2pcs M5x33mm M5x50mm
Turn Buckle 2pcs | Turn Buckle 2pcs

PA8320

100AESC.

PA8321

16T

g
) (&) @ 17T 150AESC. 2000KV MOTOR
= -
%
© P @ @
4x4mm Set Screw | § Y] w
Magic Strip M3x43mm
2pcs

6x10x3mm
Turn Buckle 4pc:

5x10x4mm
4pcs

PA8127 PA8206 PA8233 PA8322

CNC ALUM 18T 150A ESC.
A % 2N o
N\ B> P S
R 5 >
<\ YY)

4pcs

PA8005 |PA8006

Fror

@ |

6.1x13.9x0.3 6.1x13.9x0.15
Washer 2pcs Washer 2pcs

PA8007 PA8340

PASB090 | PA8112

2pcs
2pcs 2pc:

PA8083 |PA8084 PA8091 PA8115 PA8292 PA8308 PA8326 PA8235 PA8265

RR 0.25°

Real
9 (v} /\ y/ CNCALUM CNC ALUM
Q) @ ﬁ 2pcs 2pcs Q ‘ s,' / |

. \) \x { ¢ [9)

& Q % > \v/ '/ S ‘ f 3

2.5x13.8mm Pin N v \\-// 2pes 3x3mm Set Screw % Q ‘-/ (:
2pcs 4 2pcs ‘ X @

2pcs 2pcs 2pcs

PA8008 |PA8038  PA8040

(] L
5x4mm Set Screw
2pcs @

4x73mm Pin
2pcs

PA8009 |PA8010

=

2.5x16.8mm Pin
4pcs

PA8011

o

2pcs

PA8317 PA8092 PA8116 PA8293EP | PA0053R

o0 * Hee e e
%@ et

PA8065 PA8318 PA8094 PA8117 PA8296 | PA8143 PA8144 PA8328 PA8239

< - - D
2 N 5 f
\(l? ?l'\ oe ) I
g 2
3.4x97 Dogbone D o 2pcs 2pcs

2pcs 6.8mm 6.8mm
2pcs

3.4x100.9 Dogbone  4x107 Dogbone 6pcs

PA8237

CNCALUM
20T
b 2
[ 0 PR
gl /# )

12x18x4mm

CNCALUM

6pcs

PA8118 PA8297 | PA8146| PA8147

Graphite

& | o
2pes o 2pcs ~
2pcs 2pcs

2.5x13.8mm Pin | 5.8x1.9mm O-ring
10pcs

PA8246

STAINLESS

e m

3x50mm 2pcs “"
PA8012 PA8044 PA8072 PA8270

4pcs Op

PA8148 PA7098

Graphite Graphite
& /’ P Nylon Nut
2.5x11.8mm Pin ‘
2,
G 2pcs pcs
> @ ’ I :
2pcs
’ ﬁ B 2 22x0.9mm O-ring M3 10pcs
3x10mm M3 Nut 3x50mm Screw 2pcs 2pcs 2pcs 4pcs Spes
J \. J/ . J/ \. J/ . J

19



.EET

NITRO PARTS LIST .EET

NITRO PARTS LIST

PA0096 M3X6 FLAT HEAD SCREW PA8200 CNC STEERING KNUCKLE SET

PA7058 M3X10 FLAT HEAD SCREW PA8201 LIGHT WEIGHT DIFFERENTIAL OUTDRIVE CUP
PA8160 M3X17 FLAT HEAD SCREW PA8202 CENTER SPUR GEAR 47T

PA8161 M3X18 FLAT HEAD SCREW PA8205 REAR UNIVERSAL DRIVE SHAFT

PA8162 M3X20 FLAT HEAD SCREW PA8206 LIGHT WEIGHT CENTER DIFFERENTIAL OUTDRIVE CUP
PA8163 M4X8 FLAT HEAD SCREW PA8311 2-SPEED GEAR 17/21 FOR GP

PA8164 M4X10 FLAT HEAD SCREW PA8312 2-SPEED GEAR 19/23 FOR GP

PA8165 M4X16 FLAT HEAD SCREW PA8313 2-SPEED GEAR 20/24 FOR GP

PA8283-1 M2,6X12 CAP HEAD SCREW PA8223 GRAPHITE FRONT LOWER ARM STIFFNER 2MM
PA8166 M3X8 CAP HEAD SCREW PA8220 GRAPHITE RADIO TRAY FOR GP 2.5MM

PA0241 M3X10 CAP HEAD SCREW PA8224 GRAPHITE CENTER DIFFERENTIAL TOP PLATE 2.5MM
PA8167 M3X14 CAP HEAD SCREW PA8225 GRAPHITE REAR LOWER ARM STIFFNER 2MM
PA8168 M3X20 CAP HEAD SCREW PA8228 FRONT SWAY BARS SET - 2.3MM, 2.8MM & 3MM
PA8169 M3X25 CAP HEAD SCREW PA8229 REAR SWAY BARS SET - 2.3MM, 2.8MM & 3MM
PA0095 M3X6 BUTTON HEAD SCREW PA8233 CNC ALUM REAR LOWER ARM HOLDER - RF

PA0135 M3X8 BUTTON HEAD SCREW PA8235 CNC ALUM REAR LOWER ARM HOLDER - 0.25 DEG RR
PA0142 M3X10 BUTTON HEAD SCREW PA8237 CNC ALUM REAR LOWER ARM HOLDER - 0.5 DEG RR
PA8170 M3X10 BUTTON HEAD TAP SCREW PA8239 CNC ALUM REAR LOWER ARM HOLDER - 0.75 DEG RR
PA0102 M3X12 BUTTON HEAD SCREW PA8246 STAINLESS SKID PLATE

PA8170-1 M3X12 BUTTON HEAD TAP SCREW PA8315 CLEAR BODY

PA8171 M3X15 BUTTON HEAD SCREW PA8159 CNC CLUTCH SHOE

PA8172 M3X18 BUTTON HEAD SCREW PA8249 CNC LIGHT WEIGHT ENGINE MOUNT PLATE

PA8173 M3X25 BUTTON HEAD SCREW PA8265 CNC ALUM FUTABA SERVO HORN

PA8174 M4X12 BUTTON HEAD SCREW PA8050 FUEL TANK 125CC

PA8175 M4X18 BUTTON HEAD SCREW PA8266 WHEEL HEX HUB & ANTI-LOOSE NUT

PA8286 M3x16 HEX SCREW

PA0075 M3X3 SET SCREW

PA8179 M3X4 SET SCREW

PA0181 M3X8 SET SCREW

PA0068 M4X4 SET SCREW

PA8180 M4X8 SET SCREW

PA8181 M5X4 SET SCREW

PA8181-1 M5X5 SET SCREW

PA8001 CROWN GEAR 43T PA8065 REAR AXLE PA8283 2-SPEED CLUTCH SET FOR GP
PA8002 BEVEL GEAR SET PA8051 FUEL TANK 150 CC PA8285 2-SPEED SHAFT AND ADAPTOR FOR GP
PA8003 DIFFERENTIAL OUTDRIVE CUP PA8066 SCREW 3X50MM PA8287 2-SPEED SPUR GEAR 44/48 FOR GP
PA8004 DIFFERENTIAL CASE PA8072 CVA SHAFT PA8290 2-SPEED SET FOR GP
PA8005 SPACER 6.1X13.9X0.3MM PA8073 SHOCK ABSORBER REPAIR SET PA8291 CNC ALUM FRONT TOP PLATE
PA8006 SPACER 6.1X13.9X0.15MM PA8074 HINGE PIN PA8292 CNC ALUM FRONT LOWER ARM HOLDER FOR FR
PA8007 CENTER DIFFERENTIAL OUTDRIVE CUP PA8079 SHOCK PISTON PA8293 CNC ALUM CHASSIS FOR GP
PA8008 OUTDRIVE CUP PA8080 SHOCK BLADDER PA8295 CENTER DRIVE SHAFT SET FOR GP
PA8009 PIN 2.5X16.8MM PA8081 SHOCK NYLON SET PA8296 REAR BODY POST
PA8010 DIFFERENTIAL PINION GEAR 13T PA8082 BALL FLANGED 6.8MM PA8297 CNC ALUM FRONT SHOCK TOWER
PA8011 AXLE CUP PA8083 SHOCK CAP TOP PA8269 CNC ALUM REAR SHOCK TOWER
PA8012 ALUM COLLAR 3X10MM PA8084 SHOCK CAP BOTTOM PA8298 SHOCK BOOTS - 4PCS
PA8016 CENTER DIFFERENTIAL MOUNT PA8270 REAR SPOILER PA8300 PRINTED BODY
PA8018 CENTER DIFFERENTIAL MOUNT POST PA8271 WHEEL PA8127 FLANGED BALL 5.8MM
PA8019 BRAKE CAM SPACER PA8272 FRONT SHOCK SHAFT PA8128 AIR FILTER BASE AND CAP
PA8020 BRAKE CAM SET PA8273 FRONT SHOCK SPRING PA8129 PRO MANIFOLD WITH PLATE AND 4 SPRING
PA8021 ENGINE MOUNT PLATE PA8274 FRONT SHOCK BODY PA8130 MANIFOLD PLATE WITH 3 SPRING
PA8022 ENGINE MOUNT PA8305 FRONT/REAR SHOCK ABSORBER SET PA8131 NEW MANIFOLD SPRING
PA8023 ENGINE MOUNT SPACER & SCREW SET PA8276 2-SPEED OUTDRIVE CUP PA8132 IN-LINE MUFFLER AND MANIFOLD SET
PA8025 RADIO TRAY POST PA8090 FRONT LOWER ARM SET PA8135 IN.LINE MUFFLER
PA8026 SERVO MOUNTING HOLDER PA8091 REAR LOWER ARM SET PA8136 CLUTCH SHOE
PA8027 THROTTLE LINKAGE SET PA8092 FRONT UPPER ARM SET PA8137 CLUTCH SPRING
PA8028 BRAKE LINKAGE SET PA8094 FRONT/REAR CHASSIS BRACES SET PA8138 FLYWHEEL
PA8031 BATTERY BOX PA8095-1 REAR LOWER ARM HOLDER FOR RF PA8301 BODY FOAM SPACER
PA8032 SERVO HORN PA8097 EXTRA BATTERY COMPARTMENT PA8139 BEARING 8X16X5MM
PA8033 GEAR BOX PA8098 AIR FILTER HOLDER PA0100 BEARING 5X10X4MM
PA8034 HEX SCREW 4X47MM PA8099 REAR MUD GUARDS PA8140 BEARING 6X10X3MM
PA8035-1 REAR BUMPER PA8100 SERVO SAVER SET PA8141 FUEL FILTER
PA8340 CNC ALUM FRONT LOWER ARMS HOLDER FOR FF | PA8101 PIN 4X43.5MM PA8275 2-SPEED CLUTCH BELL FOR GP
PA8038 ARM SHAFT 4X73MM PA8102 M4X43MM TURNBUCKLE PA8142 CLUTCH BELL WASHER
PA8040 REAR LOWER SUSPENSION ARMS HOLDER PA8103 M5X33MM TURNBUCKLE PA8308 GT TYRES
PA8041 REAR HUB SET PA8104 M5X50MM TURNBUCKLE PA8143 STEERING BALL 6.8MM
PA8042 REAR UPPER ARM PLASTIC ROD END PA8107 RADIO TRAY PA8144 BALL 6.8MM
PA8043 SUSPENSION BALL 7.8MM PA8108 CENTER DIFFERENTIAL TOP PLATE PA8146 PIN 2.5X13.8
PA8044 REAR WING MOUNT PA8111 SERVO LINKAGE SET FOR STEERING PA8147 O-RING 5.8X1.9MM
PA8045 STABILIZER BALL PA8112 STEERING KNUCKE ARM PA8148 O-RING 22X0.9MM
PA8056-1 BRAKE DISC PA8115 FRONT SWAY BAR PA8150 M3 NUT
PA8046 INTAKE TUBE PA8116 REAR SWAY BAR PA7098 M3 NYLON NUT (6PCS)
PA8047 AIR FILTER FOAM PA8118 ADJUSTABLE ARM INSERT PA8151 SPRING WASHER 3.1X5X1.5MM
PA8049 ALUM COLLAR FOR SHOCK TOWER PA8119 MUFFLER MOUNT SET PAO053R  BEARING 12X18X4MM
PA8048 SERVO SAVER ARM PA8121 ARM SPACER PA8152 3 SPRING FOR CONNECTING MANIFOLD
PA8052 FUEL TANK POST & MOUNT PA8126 WHEEL HUB SET PA8153 FLYWHEEL NUT
PA8017-1 PERFOMANCES BRAKE PAD PA8126-1 WHEEL HEX NUT 4PCS PA8267 WHEEL HEX HUB 1.0MM
PA8055 SHOCK BALL STUD 6.8MM PA8277 FRONT BUMPER FOAM PA8310 2-SPEED GEAR 18/22 FOR GP
PA8060 L/R C-HUB SET PA8278 FRONT BUMPER WITH BODY POST
PA8061 C-HUB BUSHING PA8279 2-SPEED GEAR HOUSING - 1ST
L PA8062 STEERING KNUCKLE SET PA8281 2-SPEED GEAR HOUSING - 2ND

21

.




.ﬂ ? ELECTRIC PARTS LIST .EE ELECTRIC PARTS LIST

PAS001T  CROWN GEAR 43T PA8317  CNC ALUM MOTOR MOUNT PA8143 STEERING BALL 6.8MM PA0096  M3X6 FLAT HEAD SCREW PA8200 CNC STEERING KNUCKLE SET
PAS002  BEVEL GEAR SET PA8318  RECEIVER BOX & SERVO MOUNT PA8144 BALL 6.8MM PA7058  M3X10 FLAT HEAD SCREW PA8201 LIGHT WEIGHT DIFFERENTIAL OUTDRIVE CUP
PAS003  DIFFERENTIAL OUTDRIVE CUP PA8319  BATTERY TRAY PA8146 PIN 2.5X13.8 PA8160  M3X17 FLAT HEAD SCREW PA8202 CENTER SPUR GEAR 47T
PAS004  DIFFERENTIAL CASE PA8270  REAR SPOILER PA8147 O-RING 5.8X1.9MM PA8161  M3X18 FLAT HEAD SCREW PA8205 REAR UNIVERSAL DRIVE SHAFT
PAB005  SPACER 6.1X13.9X0.3MM PA8271  WHEEL PA8148 O-RING 22X0.9MM PA8162  M3X20 FLAT HEAD SCREW PA8206 LIGHT WEIGHT CENTER DIFFERENTIAL OUTDRIVE CUP
PAB006  SPACER 6.1X13.9X0.15MM PA8272  FRONT SHOCK SHAFT PA8150 M3 NUT PA8163  M4X8 FLAT HEAD SCREW PA8326 1/8 MOTOR GEAR — 19T
PAB007  CENTER DIFFERENTIAL OUTDRIVE CUP PA8273  FRONT SHOCK SPRING PA7098 M3 NYLON NUT (6PCS) PA8164  M4X10 FLAT HEAD SCREW PA8327 1/8 MOTOR GEAR — 20T
PAB008  OUTDRIVE CUP PA8274  FRONT SHOCK BODY PA0053R  BEARING 12X18X4MM PA8165  M4X16 FLAT HEAD SCREW PA8328 1/8 MOTOR GEAR — 21T
PAS009  PIN 2.5X16.8MM PA8305 FRONT/REAR SHOCK ABSORBER SET PA8267 WHEEL HEX HUB 1.0MM PA8283-1 M2,6X12 CAP HEAD SCREW PA8329 1/8 MOTOR GEAR — 22T
PAS010  DIFFERENTIAL PINION GEAR 13T PA8090  FRONT LOWER ARM SET PA8310 2-SPEED GEAR 18/22 FOR GP PA8166  M3X8 CAP HEAD SCREW PA8223 GRAPHITE FRONT LOWER ARM STIFFNER 2MM
PAS011  AXLE CUP PA8091 REAR LOWER ARM SET PA0241  M3X10 CAP HEAD SCREW PA8220 GRAPHITE RADIO TRAY FOR GP 2.5MM
PA8012  ALUM COLLAR 3X10MM PA8092 FRONT UPPER ARM SET PA7163  M3X12 CAP HEAD SCREW PA8224 GRAPHITE CENTER DIFFERENTIAL TOP PLATE 2.5MM
PA8016  CENTER DIFFERENTIAL MOUNT PA8094 FRONT/REAR CHASSIS BRACES SET PA8167  M3X14 CAP HEAD SCREW PA8225 GRAPHITE REAR LOWER ARM STIFFNER 2MM
PAB018  CENTER DIFFERENTIAL MOUNT POST PA8095-1 REAR LOWER ARM HOLDER FOR RF PA8168  M3X20 CAP HEAD SCREW PA8228 FRONT SWAY BARS SET — 2.3MM, 2.8MM & 3MM
PAB029  SPUR GEAR 48T PA8100  SERVO SAVER SET PA8169  M3X25 CAP HEAD SCREW PA8229 REAR SWAY BARS SET — 2.3MM, 2.8MM & 3MM
PAB032  SERVO HORN PA8101  PIN 4X43.5MM PA0095  M3X6 BUTTON HEAD SCREW PA8233 CNC ALUM REAR LOWER ARM HOLDER - RF
PAS033  GEAR BOX PA8102  M4X43MM TURNBUCKLE PA0135  M3X8 BUTTON HEAD SCREW PA8235 CNC ALUM REAR LOWER ARM HOLDER - 0.25 DEG RR
PA8034  HEX SCREW 4X47MM PA8103  M5X33MM TURNBUCKLE PA0142  M3X10 BUTTON HEAD SCREW PA8237 CNC ALUM REAR LOWER ARM HOLDER - 0.5 DEG RR
PA8035-1 REAR BUMPER PA8104  M5X50MM TURNBUCKLE PA8170  M3X10 BUTTON HEAD TAP SCREW PA8239 CNC ALUM REAR LOWER ARM HOLDER - 0.75 DEG RR
PA8340  CNC ALUM FRONT LOWER ARMS HOLDER FOR FE| PA8108  CENTER DIFFERENTIAL TOP PLATE PA0102  M3X12 BUTTON HEAD SCREW PA8246 STAINLESS SKID PLATE
PA8038  ARM SHAFT 4X73MM PA8110  BODY POST PA8170-1 M3X12 BUTTON HEAD TAP SCREW PA8315 CLEAR BODY
PAB040  REAR LOWER SUSPENSION ARMS HOLDER PA8111  SERVO LINKAGE SET FOR STEERING PA8171  M3X15 BUTTON HEAD SCREW PA8330 1/8 MOTOR GEAR — 14T
PAS041  REAR HUB SET PA8112  STEERING KNUCKE ARM PA8172  M3X18 BUTTON HEAD SCREW PA8323 1/8 BRUSHLESS MOTOR 2000KV
PAB042  REAR UPPER ARM PLASTIC ROD END PA8115  FRONT SWAY BAR PA8173  M3X25 BUTTON HEAD SCREW PA8331 1/8 MOTOR GEAR — 15T
PAS043  SUSPENSION BALL 7.8MM PA8116  REAR SWAY BAR PA8174  M4X12 BUTTON HEAD SCREW PA8332 1/8 MOTOR GEAR — 13T
PA8044  REAR WING MOUNT PA8117  FRONT/REAR CENTER DRIVE SHAFT SET PA8175  M4X18 BUTTON HEAD SCREW PA8333 1/8 MOTOR GEAR — 17T
PAS045  STABILIZER BALL PA8118  ADJUSTABLE ARM INSERT PA8286  M3x16 HEX SCREW PA8334 1/8 MOTOR GEAR — 18T
PA8049  ALUM COLLAR FOR SHOCK TOWER PA8121  ARM SPACER PA0075  M3X3 SET SCREW PA8324 1/8 100A WATER PROOF ESC & 2000KV MOTOR
PA8048  SERVO SAVER ARM PA8126 WHEEL HUB SET PA8179  M3X4 SET SCREW PA8320 1/8 100A WATER PROOF ESC
PAB055  SHOCK BALL STUD 6.8MM PA8126-1 WHEEL HEX NUT 4PCS PA0181  M3X8 SET SCREW PA8321 1/8 150A WATER PROOF ESC & 2000KV MOTOR
PA8316  MAGIC STRIP PA8277  FRONT BUMPER FOAM PA0068  M4X4 SET SCREW PA8322 1/8 150A WATER PROOF ESC
PAS314  1/8 MOTOR GEAR — 16T PA8278  FRONT BUMPER WITH BODY POST PA8180  M4X10 SET SCREW PA8265 CNC ALUM FUTABA SERVO HORN
PAS060  L/R C-HUB SET PA8291  CNC ALUM FRONT TOP PLATE PA8181  M5X4 SET SCREW PA8266  WHEEL HEX HUB & ANTI-LOOSE NUT
PAS061  C-HUB BUSHING PA8292  CNC ALUM FRONT LOWER ARM HOLDER FOR FR PA8181-1 M5X5 SET SCREW
PA8062  STEERING KNUCKLE SET PA8293EP ALUM CHASSIS FOR EP
PA8065  REARAXLE PA8296 REAR BODY POST
PA8066  SCREW 3X50MM PA8297  CNC ALUM FRONT SHOCK TOWER
PA8072  CVASHAFT PA8269  CNC ALUM REAR SHOCK TOWER
PA8073  SHOCK ABSORBER REPAIR SET PA8298  SHOCK BOOTS - 4PCS
PA8074  HINGE PIN PA8300  PRINTED BODY
PA8079  SHOCK PISTON PA8127  FLANGED BALL 5.8MM
PA8080  SHOCK BLADDER PA8301 BODY FOAM SPACER
PA8081  SHOCK NYLON SET PA8139  BEARING 8X16X5MM
PA8082  BALL FLANGED 6.8MM PA0100  BEARING 5X10X4MM
PA8083  SHOCK CAP TOP PA8140  BEARING 6X10X3MM
 PAB0B4  SHOCK CAP BOTTOM PA8308 GT TYRES ) . ]

28 24



PA8305
S & .. PASDZ7

\

- \ PAB032

NO. PA8305

FRONT/ REAR SHOCK SET PA8031

\
!
’
’

PA8012 PA8118

-

LN N Q__ A \ i /
PA8144
= \ e . PA8028 ]
“’ 1 PAB083 < AN
| — PAB098
0 i P PAB032 PA80<1
I Q

¥
i/ﬁ i
Ty i g

——L—PAg080

PA8272 =) PA8079

PA8042

‘\ % PAB104
(9]

\/\ PAB042

PAB043

AN PAB091 / /

bAg038 ; PAB065 PABO11

3o N\ /5) %@ s

PA8127

PA8274

PAgTI PA8056-1

PA8017-1

AN
@'

PA8140 PA8025

PA8118
PA8073

PA8097 PA8095-1 S PA8041

PA8084

~

¢
‘‘‘‘ 0\?/'«” TN PA8139 e
s M 7
PA8292 PAB295 Oﬁfi §”// (', o i %@ \PA8006 PASO?L'/
‘ €& Pagooz @ DN -

- NP v PAB148 .- -
B ® pag1a7 - @@ N e
PAB00S - » oy - 2
PA8139 ‘ =7 Paso04 \® \\\g‘a B o -
Q e ‘ \\

S
@ -7 Pas139 3@:::2:" 5??/?/’0’//
- \/\ PA8003 PA8006 g ’L’/,//
\ . Q

PA8033 i

PA8308

N

/,/ QP‘%?%'/ } PA8285
N @ﬁ—mgquf’/ §\O/‘/’/PA8283%7’ A

o | -7

PAB092 .- »
@ o nson2 ) T PAB287 D \\\‘ s
& \( ” . ,\\ \

PA8144

‘ — PA8043 (\, PA8285 \ 7
® @ PA8143 AN q 2
- 8/ PABO74 PAezTe (N T i
E/ \\\\% Z e PAB023 _ °
AN o e . PABDZ2 g O
o / PAB115 Jl N Pasi3g A o PA8130
\ Ve \ i N N PA8126-1
G/ 0 2) PABO3S Nt PA8137 @ i PA8023 (\
G/ \ @ - \‘ 2 SN Pasiss ? s/ ¢ N PAs129
N PAB340 o PA8275 N\ N W PA8022 g

% PA8153 ®
PA8310 N / 21018

PAB034
PA8051: FUEL TANK 150CC -~ =\
6,/ @,
@ -
PAB098 o
PA8128 e
e PA8152
PAB047
/7 PAB047
Ill N PAB052 PAgITH
PA8277
PA8308 PAB126-1 PA8128 J ® °
PA8305 _ PAB046 é @
&) —— PA8278 / l”@ S~
= PAB308 PAB119

25 26




==

PA8139 -7 PA8296

?\?, Sl e N, Q\ 7 e PAB055
NO. PA8305 < LTSt &G PA8001 .-~

FRONT / REAR SHOCK SET O\A \ 2 - S Y .

?/?;/PABOOG . %\ PABOOS_. -~
\ @™ ,

________________________________________________________ > S % « PAB148 -~
7\ \ N

PA8269

\/OQ’P‘?: ’PA3146/{7? PAB301 ™ PAB305
D ?3/$§§2;£;147 i ,' P ©
D e 0\?3@/ s PS03 - - L
@O 5
)/ )

e PAB139 .

’ ~=7-

( PAS003 o

AN < PABIT . PAB002

. PASO04 -~
™ [ Pas14e 7 PAB118
\\\ /’/’
PAB201 o

PA8108
Q
PA8140

PA8100
PA8127

PA8012
v

PA8317

® A &)
S

PA8323(MOTOR) PA8033

— PA8112 F?8042
PA8048
S PAsors / @ : PA8139 PA8104
(S T / P
D 1
= 1 N
i yd §$

Pagi02 %%

%/ PA8102
PA8112 @ N

‘ PABO% PA8139
= P Ol
PA8140L]  PABO082
® -
e
PA8100 PAB100 PA8112

PA8066 PA8139

PA8126

PA8271

4

PA8319

PA8117

A .. PAB303 Ny

\’,’ - an AN
- pastar YN .- |
oF S o Ny
PAB090 S s ?/&,‘?i};c \ J) PA814/6//'/ _
@@) PA8060 C, 2 Q N PAg029. -
.-~" PAB005 "

*\PAB148 -~

PA8126-1
PA8061
PA8305

‘© %\ PAB005 /,/’/
///"EA8004 \@@ ©
N

PAB147 M. _-%7"
577 PAs002

®
R PAB139 .-~
S\ PA8007 _--7

PA8074/ PAB308 < PA814€“

PA8126-1

S
@

PA8271

27 28



